
 October 30, 2000 
 Revised: November 9, 2000  

State Of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 
 

ORDER NO. 00-167 
 

WASTE DISCHARGE REQUIREMENTS 
AND 

WATER RECYCLING REQUIREMENTS 
FOR 

COUNTY OF LOS ANGELES DEPARTMENT OF PUBLIC WORKS 
AND 

PEPPERDINE UNIVERSITY, MALIBU CAMPUS 
(Malibu Mesa Wastewater Reclamation Facility) 

(File No. 70-060) 
 
The California Regional Water Quality Control Board, Los Angeles Region (Regional Board), 
finds: 
 
1. The County of Los Angeles Department of Public Works (Recycler) operates and 

maintains the Malibu Mesa Wastewater Reclamation Facility (Reclamation Facility), 
located at 3863 Malibu Country Drive, Malibu, California (Figure 1).  The Reclamation 
Facility has a design capacity of 0.2 million gallons per day (mgd) and has an approximate 
effluent flow of 0.177 mgd.  The Recycler provides tertiary treatment producing effluent 
that complies with the water recycling requirements of Title 22 of the California Code of 
Regulations. The Recycler uses a portion of the recycled water for landscape irrigation of 
approximately 1.6 acres of the Reclamation Facility. 

 
2. Pepperdine University (User) uses recycled water produced by the Recycler for landscape 

impoundment and landscape irrigation of approximately 126 acres of the approximately 
300 developed acres of the Pepperdine University, Malibu Campus, located at 24255 
Pacific Coast Highway, Malibu, California.  The User operates and maintains the recycled 
water storage reservoirs and landscape irrigation facilities. 

 
Regulation of Discharge 
 
3. Section 13523 of the California Water Code provides that a Regional Board, after 

consulting with, and receiving the recommendations of the California Department of Health 
Services (CDHS), and after any necessary hearing, shall, if it determines such action to be 
necessary to protect the public health, safety, or welfare, prescribe Waste Discharge 
Requirements and Water Recycling Requirements for water which is used, or proposed to 
be used, as recycled water.  Section 13523 further provides that such requirements shall 
include, or be in conformance with, the statewide recycling criteria. 

 
4. The use of recycled water for landscape impoundment or for landscape irrigation at 

Pepperdine University, Malibu Campus could affect public health, safety and welfare, 
therefore, requirements for such use are needed in accordance with Section 13523 of the 
California Water Code. 



County of Los Angeles Department of Public Works File No. 70-060 
   and Pepperdine University 
(Malibu Mesa Wastewater Reclamation Facility) 
Order No. 00-167 
 
 

 2 

5. Pursuant to Section 13523 of the California Water Code, the production and use of the 
recycled water are regulated under Water Recycling Requirements contained in Order No. 
94-056, adopted by this Regional Board on June 13, 1994. 

 
6. The amount of recycled water used for landscape irrigation at Pepperdine University 

varies with demand.  During summer, approximately 0.3 mgd of recycled water is 
needed.  At peak demand, approximately 70% of the recycled water used for irrigation is 
produced at the Reclamation Facility, and 30% is imported from the Las Virgenes 
Municipal Water District (Las Virgenes), Tapia Water Reclamation Facility (Tapia).  The 
use of the recycled water from Tapia for irrigation is regulated under separate Water 
Recycling Requirements contained in Order No. 94-055, adopted by this Regional Board 
on June 13, 1994. 

 
7. California Water Code Section 13263(e) provides that all waste discharge requirements 

shall be reviewed periodically, and, upon such review, may be revised by the Regional 
Board.  Following a review of the requirements in Order No. 94-056, and inspections of 
the Reclamation Facility, storage reservoirs, and irrigation areas, this Order updates 
Order No. 94-056 and includes additional findings, effluent limitations, updated standard 
provisions, updated specifications for recycled water use, and an expanded monitoring 
and reporting program. 

 
8. During the wet season (November 1 through April 15 of each year), when irrigated areas 

are saturated and the storage reservoirs are in imminent danger of overtopping, the 
recycled water is discharged (emergency discharge) either to Marie Canyon or an 
unnamed canyon adjacent to the Reclamation Facility.  This emergency discharge is 
currently regulated under separate Waste Discharge Requirements and National Pollutant 
Discharge Elimination System (NPDES) permit contained in Order No. 94-027 (NPDES 
No. CA0059099), adopted by this Regional Board on April 4, 1994. 

 
Reclamation Facility Description 
 
9. The Reclamation Facility serves a population of approximately 3,360 persons at 

Pepperdine University and the Malibu Country Estates.  All domestic wastewater 
generated by Pepperdine University is collected at the flow equalization station.  The 
majority of the wastewater is then sent to the Reclamation Facility, and any portion of 
wastewater over 0.165 mgd is sent to Tapia.  Domestic wastewater generated by Malibu 
Country Estates flows directly to the Reclamation Facility. 

 
All laboratory waste generated by Pepperdine University is stored in 55-gallon drums and 
hauled offsite to a legal point of disposal. 

 
10. The Reclamation Facility provides primary, secondary and tertiary treatment, with 

disinfection by an ultraviolet system (Figure 2). 
 



County of Los Angeles Department of Public Works File No. 70-060 
   and Pepperdine University 
(Malibu Mesa Wastewater Reclamation Facility) 
Order No. 00-167 
 
 

 3 

11. Primary treatment consists of the headworks with a comminutor and a bypass channel 
with bar screen.  An influent flow meter is located after the bypass channel.  Secondary 
treatment consists of the Walker Process packaged activated sludge plant that includes 
an aeration basin with coarse bubble diffusers, two aeration blowers (one of which is a 
stand-by), an aerobic digester, and a secondary sedimentation basin.  Return activated 
sludge and waste activated sludge are pumped by airlift pumps.  Tertiary treatment is 
provided through coagulation, rapid mix, flocculation, and sand filtration.  Filtration consists 
of three continuous backwash Dynasand® filters. 

 
12. Disinfection is provided by four ultraviolet lamps in series.  The Recycler began using 

ultraviolet disinfection on June 12, 1998.  The CDHS approved the use of the ultraviolet 
disinfection system in a letter dated February 5, 1998. 

 
13. The waste activated sludge is aerobically digested and pumped to a centrifuge for partial 

dewatering.  The dewatered, digested sludge is stored in a 10,000-gallon underground 
storage tank prior to hauling to the Donald C. Tillman Water Reclamation Facility 
located at 6100 Woodley Avenue, Van Nuys, California. 

 
14. In the event of upsets or other operational emergencies at the Reclamation Facility, 

wastewater from Pepperdine University can be pumped to Tapia for treatment under an 
agreement between Pepperdine University and Las Virgenes.  The wastewater from 
Malibu Country Estates can be diverted to the sludge storage tank and hauled to the 
Donald C. Tillman Water Reclamation Facility for treatment.  In the event of a power 
failure the Recycler has an emergency diesel-powered generator onsite to prevent the 
discharge of raw or inadequately-treated sewage. 

 
Landscape Impoundments and Irrigation Facility 
 
15. Prior to distribution for landscape irrigation, recycled water is stored in two landscape 

impoundments (also known as reservoirs).  The reservoirs have double 20-mil polyvinyl 
chloride liners to prevent percolation.  From the reservoirs, the recycled water is pumped 
into the irrigation distribution system.  The distribution system is divided into two pressure 
zones, a lower zone and upper zone.  The lower zone irrigates the lower portion of the 
campus through four pressure regulators.  In the upper zone, the recycled water is 
pumped to a 10,000-gallon underground storage tank, then distributed to the irrigation 
system for the upper portion of the campus by gravity flow. 

 
16. In a letter dated July 21, 2000, the User informed the Regional Board that under normal 

conditions the reservoirs are maintained at an equivalent of 5.2 million gallons of water. 
The User further stated that to maintain the pumps in the reservoirs in proper working 
condition, the water level can only be lowered to an equivalent of 3.5 million gallons. The 
reservoirs’ combined storage capacity is approximately 8 million gallons.  However, 
previous documentation made available to the Regional Board indicates the reservoirs 
can be filled to a level equivalent to 12 million gallons.  Therefore, in the tentative 



County of Los Angeles Department of Public Works File No. 70-060 
   and Pepperdine University 
(Malibu Mesa Wastewater Reclamation Facility) 
Order No. 00-167 
 
 

 4 

requirements for the renewal of the emergency discharge permit (NPDES No. 
CA0059099), the User is required to conduct a survey to determine the actual storage 
capacity of the reservoirs. 

 
17. During a meeting on October 25, 2000, the User informed the Regional Board that the 

survey had been completed.  The User stated (and confirmed in a letter transmitted via 
facsimile on October 26, 2000) that the total storage volume of both reservoirs is 
approximately 8.4 million gallons at an elevation of 245.56 feet.  To maintain proper 
operation of the pumps, the water level can only be lowered to an elevation of 239.0 feet, 
which is approximately 0.6 million gallons total volume for both reservoirs.  In addition, 
three inches of freeboard (0.25 feet) should be left in each reservoir to accommodate wind 
generated waves, which is approximately 0.4 million gallons total volume for both 
reservoirs.  Therefore, the available wet weather storage capacity is approximately 7.4 
million gallons at an elevation of 245.31 feet.  This is equivalent to approximately 40 days 
of wet weather storage capacity at 0.177 mgd average effluent from the Reclamation 
Facility. 

 
18. In 1985, the User initiated a hydrogeologic monitoring program to provide information on 

the soil moisture conditions and groundwater levels of the irrigated areas, to ensure that 
the infiltration due to irrigation does not affect geologic stability.  The User manages the 
landscape irrigation system based on this hydrogeologic monitoring program. 

 
19. The hydrogeologic monitoring program uses two direct and two indirect methods to 

determine how much infiltration occurs beneath the irrigated areas, either as a result of 
irrigation or precipitation.  One of the direct methods consists of measuring soil moisture 
content monthly in nine access casings from 3 feet to 20 feet below ground surface using 
a portable neutron probe.  The other direct method is measuring the depth to groundwater 
monthly in 17 onsite monitoring wells and five offsite monitoring wells located south of 
Pacific Coast Highway.  The indirect methods consist of mathematical calculations for 
water and salt balance equations.  Some of the parameters required for the water and salt 
balance equations include, but are not limited to: rainfall; evaporation; transpiration; runoff; 
subdrain outflow; deep percolation; recycled water usage; soil moisture; groundwater 
levels; and groundwater and runoff conductivity. 

 
20. The Reclamation Facility and landscape irrigation areas are located within the Corral 

Canyon Hydrologic Subarea of the Point Dume Hydrologic Area of the Malibu Hydrologic 
Unit (404.31).  The Reclamation Facility and landscape irrigation areas are generally 
located in Section 30, T01S, R17W, San Bernardino Base and Meridian at the 
approximate latitude and longitude of 34° 2' 31" and 118° 42' 33", respectively. 



County of Los Angeles Department of Public Works File No. 70-060 